1540 E

A
E
DYMLP70FBIA i L Y
| 45 23100101401
B
C
D
E
R AR
# K
R H#
(s T
F LA T B R J\F
Kz R g BT S WM%%R%WE{H
St R O G R R S— — kAL A 4k
15\ 1\ T E 1
73 3 _ DYMIP70FB
17 i * R # R
2 3 5 6 7/ 3




Q08. 00-00/Q09. 00-00

Q08. 00-00/Q09. 00-00

3
-00-009 26300211601 TRERE
H 62 | D70A. 11 2 RIS |
31 [D70A. 07-04-001 | 26300122201 B A 1 | CB6177.2-2000  |26800502701 &? LEE . :
30 | GB9877-1-88 25100123501 G 6X11X4 1 T Th7on 1z00=003 26900106801 %ﬁ H
29 | D70A. 07-04-002 | 26900103401 B O ! 59 | D70 11-00-002  |25100128601 Rk H
-03-006 | 26801106801 kS5 3 ! 75100131801 25100131801 #k
28 | D70A. 07 — ) 58 Bk 1
27 | D70A. 07-04-004 | 26800301101 R 57 | D70L. 11-00-001  |23061000401 5 y H
26 | D70A. 07-04-003 | 26300214601 HEEE 1 e | D70A. 07-04-004 123052001201 %%%w% H
25 |GB6177.1-2000 26800501901 N fE 2 T B M6 3 55 TD70h. 02-01-003 25100129801 %ﬁ?&@ H
2426800608701 26800608701 7 fa Sk 2 T HM6x 32 M 54 | D70A.02-01-002  [25100129701 "R B H
23 | 6B5789-86 26800607601 7~ f 3k ok 2 T S ERMEX30 53 | D70L 02=01-005 26900102001 _ H
m 23057001501 8 3 2 R B H 52 | D70A.12-04-000 |23058000402 ﬁﬁwz% H
g 2 _ 8103 bl
21 [26900103201 26900103201 g3 H 51 |[D70A. 06-04-001  [2510012 Kﬁmw&% !
20 | GBY877-1-88 25100129901 HOR & 25K 50 | D70A. 06-04-002  |25100124501 A £ 5 :
1 o Ak
19 [ D70A. 02-01-001 | 26400102001 ik ) 49 | D70A. 06-01-001  |25800100301 @muwkﬁm%g%o ]
1§ | GB276 26800400202 R HALI05 B 15 | GB5789-36 26800608301 Nk LEE :
-01-001 | 26800703101 41 36x25. 2x1 H D70A. 06-01-006  [25100125802 M 6 Y
17 [ D70A. 03-0 —— ) 47 EHE) 1
16| D70A. 03-01-000 | 23053000301 th 3 KA ! 46 | D70A.06-03-002 [25100130401 &ww H
. W N N i
15 | D70A. 05-01-003 [ 23055000701 mwﬁ&; 2 45 | D70A. 06-01-003 Naosoéﬁ M%M@ "
1 Toron os-00-003 [aesomatssor [ i H 44 |D70A. 06-01-002 2510013010 B I
13| D70A. 07-00-001 | 25600100801 SHEHE 43 | D70A. 06-01-005 |26300206401 Cw :
_ 26800604101 7~ ik 2 R ARNGY12 ) D70A. 06-01-004  [26900108001 i XB
L Rl LR H o 00201801 | THEARERIIG. | 1
11| D704.07-01-002 | 26300205101 PAE H 41 | 6B822-2000 268 TEER 1
10 |D70A. 07-01-003 | 25100121601 HE 5203 ) 40| D70A. 06-05-000 23054000901 m,@wmw% )
9 26800703201 26800703201 @W@M x0. _ 39 | D70A. 06-02-001 26300212201 S Eix H
8 [ D70A.07-02-000 |23057001301 P M?, _ H 38 | D70A. 06-02-002  [26300212101 S RO 7
00900701 WRELHREYE B5789-86 26800608001 7N = R
7| 6B89s. 2-86 268 ik ] |G BEXR !
6 |D70A. 07-01-001 | 26900104402 Tt 4 4 N 36 |D704.02-02-001 26300212001 . ;
26800702101 BF 6. 4xP12x] 5 126800703001 26800703001 #
Y 126800702101 B R BB, B 2 01 Fx % !
4 | D70A.02-00-002 | 26809001601 uumk i , 1 34 | D70-06-03-001 263002119 YT 1
3 | D70A. 02-02-001 | 26400102103 #E H 33 (26800500501 26800500501 \@,»m: 3 H
. L ! \N A A
1| GB9§TT-1-88 22 00129601 EMWMWMHMW TR T 2| 70A. 09-00-001 EONMSWSH n i
101 NAKEZH S , B K % 7
I | GB5789-86 26800608 - RE| &% 5 . L =
FTl R 3 53 L - : THTERARRA
TR IR R R :
. ; Rt T K
% TP ACE. _ I
e E mw%?»@%@mm mmm% AR A e oM e (% B E B Wl
i P TS I T - - — — B
q,wm w/jr - - BB AL (B E[E B[ B U<ZHT‘N OT,
¥ Iz % 30
- M( U<ZH_”HV‘NOTAW - & I £ 6 0 _ * X
%ﬁu@ I S i
Q08. 00-00/Q09. 00-00
Q08. 00-00/Q09. 00-00
- -00 s 1
(08. 00-00/009. 00 R Eee—— 500608201 A ERANGLS0 :
LB A 1 Tk E
93 | D704 01=00-003 25100123701 awf Hit H 123 | D70A.02-03-000 [23051000501 T 1
%_| D704, 05-00-010 | 26400100801 | Tig 122 | D704, 02-02-004 |25100129501 i H
91 |D70A.05-00-009 | 26900102501 | #A5|T1#4&% H 121 | D70A 09-01-001 |25100128502 H
: e B R 1
%0 | DT0A. 03-00-008 | 26900102401 uw,m_ﬁﬂmm ) 120 | D70A. 09-01-003 ESNWMMN_ :
9 D708 03-00-007 | 26801109801 | i H L9 | D70A. 09-01-005 12630 129001 !
s [D704 03-00-006 [ 26300213601 | ; 118 | D70A. 09-01-004 [25100 PFErT H
87 | D70A.01-00-006 | 26800605601 |  #EkM6X92 117 | D70A.09-01-002 25100128401 iﬁw mf H
86 |D70A.12-00-001 | 23062001301 | KJLEFIRIC ! 116 | D70A.04-01-000 |[23054000501 m%ﬁ? H
85 |D70A.01-00-000 | 26400102201 | HérkRm H 115 | D70A. 04-01-001 |26300214701 BRI :
84 | D70A.05-00-002 | 26300213201 | #5]] ; 114 | D70A. 04-01-002 26300214801 B &) H
83 | D70A.05-00-001 | 26300213101 | #5]] ) 113 | 23054000601 23054000601 w,m?m,ﬁ H
82 | D70A. 01-00-002 26809001501 ok AL : 112 | D704, 04-00-002 |26900106201 mw&} H
—00-003 | 25600100701 | k% 11 | D70A. 04-00-001 [26400102501 R
81 [D70A. 01-00 ———— 1 ! 01 EEMFE 2
80 [D70A.10-00-001 | 25600100101 | #F &% 4 y 110 | D70A. 04-00-003 269001063 S :
79 | D70A. 06-01-000 | 23060000401 | HFE&EHMK ; 109 | D70A. 04-03-000 [23054000701 AR R .
78 | D70A. 10-00-002 25100130601 HEBRRAER : 108 | 26900108201 26900108201 g_ﬁ% _
77 | D70A. 10-02-000 | 23060000501 | WMFEPELRK ; 107 | D70A.07-04-007 [26801106601 mmﬁm H
76 | GB6187.1-2000 26800502401 | AAESAEEHHEENG N 106 | D70A.07-04-005 [26900108801 j:ﬁﬁ "
75 | D70A. 08-00-001 | 26800702301 | #%& H 105 | D70A.09-02-002 [25600100301 mewmw H
. HE R ~02- 5
14| D704 08-01-000 | 23058000701 | HH#ELM 7 104 | D704 09-02-001 |23056000301 - H
73| Q08. 12-04 23058000202 | KFXER H 103 | D704. 09-02-003 [25100130901 = H
. - , e
70 | D70A.11-00-007 | 26800607401 | ¥4B i 102 | 25100121201 25100121201 Mwmmﬁ@nw% .
: N //\4 ) ]
71 | D70A.11-00-008 | 26800607301 %wn — 7 101 | D70A. 09-02-005 N&oo:m% ﬁifw/ )
—01- 000801 | AXEBE A. 05-00-004 |2630021 S _
T M: = MMMNM%;S 7 ik 2 T AR M6X25 2 wooo WWN> 05-00-005 26300213501 EAERR ! 129 | D704 02-02-002 26300205601 %%W@x M
69 | GB5789-8 , 1 . R 2 2-02-003 26300205701 | Az
1| B 704 05-00-011 |26800605401 ARy 8 | D7on 0o
68 | D70A.11-00-006 2680060750 98 | D70A. p——— ) AE 2052, 4 1
/T923 26800501601 = AR MG 3 T o708 0500012 Treso0atern: EIEE TR T 25100123202 ow@ H
07 |GB = ! 02501 R 2 25100202201 25100202201 | [g&
66 | D70A.11-00-005 23100101301 25HE - : 96 | D70A.05-00-013 [268005 YR ) 126 25100134501 | 08 g 35109 1
65 | GB/T6170-2000 26800502201 A48 GB/T6170-20 H 95 | D70A. 05-00-014 126800502601 @:,, ke . 125 | (B354, Wlﬁ T % W Ke| &u
64 |D70A.13-01-000 | 23052001301 | Esh@&k H 94 | D70A. 01-00-005 Mowoo,ﬁwoﬁ ¥ - VB & ik 5 . = o o ﬁrm\j
63 [D70A.11-00-004 | 25100128301 | &WE . RE| an FE ® W 5 : . \ s i%\ﬁn.-‘ﬁ\lfxm _m LF
Fe] R ® 5% 2 @ : THAT IR AR RA X m
TRIt AR . el AL A
g I . AL B ST A N T ) T
; — s B & B oW _ A
v TR L T A 4 I H b [ @ ] W0 bt DYMIP70FB
= a4y e & % |8 MY = . e\m,/ L I % P T
T R e 2 o DYMIP70FB YR T rer [ el
L L 2 = Z5 7
o DYMIP70FB D B L
*\H,\WM H_M LR m;
— ;




1P70FB (DG600)

Item P/N Spec. (E/N) Qty.
1 [26800608101 bolt M6%30 10
2 25100129601 skeleton oil sealer 1
3 26400102103 tank cover 1
4 126809001601 position fixed pin B8x14 2
5 126800702101 washer 2
6 26900104402 speed adjustment gear shaft 1
7 26800900701 shaft steelwire block ring 1
8 23057001301 speed adjustment gear assy 1
9 126800703201 flat washer 6®6x15x0.5 1
10 125100121601 slide bush 1
11 126300205101 single hole pressing board 1
12 126800604101 bolt M6x12 5
13 125600100801 sealing washer 1
14 126300213301 column 2
15 123055000701 camshaft assy 1
16 123053000301 bent axis assy 1
17 126800703101 washer 36x25. 2x1 1
18 126800400202 rolling bearing 1
19 126400102001 tank 1
20 25100129901 oil sealer 1
21 126900103201 sheath 1 2
22 123057001501 speed adjustment assy 1
23 126800607601 bolt M6x30 1
24 126800608701 bolt M6x32 1
25 126800501901 bolt M6 3
26 126300214601 speed adjustment rocker 1
27 126800301101 speed adjustment screw 1
28 126801106801 speed adjustment spring 1
29 126900103401 spring open pin 1
30 125100123501 oil sealer 6x11x4 1
31 126300122201 speed adjustment swing pole 1
32 125100130701 aeration pipe 1
33 126800500501 hexagonal locking bolt 1
34 (26300211901 switch bracket 1
35 [26800702301 washer sheath 2
36 (26300212001 oil crank bracket 1
37 126800608001 hexagonal flange bolt M6x16 6
38 126300212101 right gasoline tank bracket 1
39 126300212201 left gasoline tank bracket 1
40 123054000901 switch assy 1
41 126800201801 cross head column screw 1
42 126900108001 oil tube clip B 3
43 126300206401 oil tube clip 1




44 125100130101 inlet oil tubel 1
45 126900107901 oil tube clip A 1
46 125100130401 inlet oil tube 2 1
47 125100125802 fuel filter net 1
48 126800608301 hexagonal flange bolt M6x20 4
49 125800100301 oil tank 1
50 125100124501 tank cover sealing washer 1
51 ]25100128103 tank cover 1
52 123058000402 flameout wire assy 1
53 ]26900102001 filter net 1
54 125100129701 breathing vavle plate 1
55 125100129801 breathing sealing washer 1
56 123052001201 breathing cover 1
57 123061000401 aluminum fly wheel 1
58 [25100131801 washer 1
59 (25100128601 fan 1
60 126900106801 passive tray 1
61 126800502701 hexagonal flange bolt M14%*1.5 1
62 126300211601 wind—-guiding cover sheath 3
63 125100128301 wind-guiding cover 1
64 123052001301 Starter assey 1
65 126800502201 hexagonal nut GB/T6170-200 8
66 123100101301 2# cover 1
67 126800501601 lid shape nut M6 3
68 126800607501 screwbolt A 1
69 126800607801 flange bolt M6x25 2
70 123062000801 ignation assey 1
71 |26800607301 screwbolt C 1
72 126800607401 screwbolt B 1
73 123058000202 frameout switch assey 1
74 123058000701 brake controller assey 1
75 [26800702301 washer sheath 2
76 126800502401 metal hexagonal flange locking 9
bolt M6
77 123060000501 muffler sheath assey 1
78 125100130601 muffler heat insulation washer 2
79 123060000401 muffler assy 1
80 125600100101 muffler sealing washer 1
81 125600100701 cylinder head sealing washer 1
82 126809001501 cylinder head positioned pin 2
83 126300213101 intake valve 1
84 126300213201 exhaust valve 1
85 126400102201 cylinder head assy 1
86 123062001301 spark plug F7RTC 1
87 126800605601 screwbolt M6%92 4
88 126300213601 valve spring 1




89 126301109801 oil block sheath 2
90 (26900102401 airinnet spring seat 1
91 126900102501 airoutlet spring seat 1
92 126400100801 top cat 1
93 125100123701 cylinder head cover sealing |
washer
94 126300213001 cylinder cover 1
95 126800502601 locking nut 2
96 126800502501 adjustment nut 2
97 126300214201 valve spring rocker 2
98 126800605401 adjustment bolt 2
99 126300213501 pushing rod guidebar 1
100 26300213401 pushing rod assey 2
101 25100131101 cy]indor boad and air innet |
pipe sealing washer
102 25100121201 air innet pipe 1
103 l25100130901 airignet pipe and carburetor |
sealing washer
104 123056000301 carburetor assey 1
105 125600100301 empty filer sealing washer 1
106 126900108801 valve rod 1
107 126801106601 accelerograph spring 1
108 126900108801 valve pulling pole 1
109 123054000701 connecting rod assy 1
110 26900106301 piston pin spring 2
111 126400102501 piston 1
112 126900106201 piston pin 1
113 123054000601 assemble o0il ring 1
114 126300214801 piston ring 2 1
115 126300214701 piston ring 1 1
116 23054000501 piston ring assembly 1
117 125100128401 air filter base 1
118 25100129001 air filter inner cover 1
119 126300211501 air filter sheath 2
120 25100131601 filter core assy 1
121 125100128502 air filter upper cover 1
122 125100129501 rubber washer 1
123 123051000501 adding oil device 1
124 126800608201 hexagonal flange bolt M6x50 1
125 125100134501 0 type ring 25x2.9 1
126 125100202201 spacer 1
127 125100123202 0 type ring 20x2.4 1
128 26300205701 purge cock washer 1
129 126300205601 purge cock 1
NOTA : las piezas en rojo son las de mayor demanda habitual




	1P70FB exploded view.pdf
	2011—70FB爆炸图.pdf
	2011—70FB爆炸图明细.pdf

	1P70FB part list
	ENGINE


